/

STRTERASSY——/
/

/

i/ )
A23 A24

Lo _/

Serial
o Name Qy
A71| Qil pipe 2.5x5x60 1 | A61| Inner hexagon screw M5X50 | 2 | AS1 | Fuel tank assy 1 | A41| Carburetor 1 | A31| Start cover 1 | A21] Lift crankcase 1 | Al | Clutch support 1| AL | Inner hexagon screw M5X20 | 7
A72| Guiding plate 1 | A62| Left scavenging port cap 1 | A52|Fuel tank support 1 | A42| Gasket of carburetor 1 | A32| Inner hexagon screw M6X25 | 3 | A22| Start plate 1 | A12 | Hexagon flange nut M8X1 1| A2 | Inner hexagon screw M4X12 | 2
A73 | Inner hexagon screw M5X16 | 1 | A63 | Washer of cylinder 1 | A53| Inner hexagon screw M5X25 | 3 | A43| Inner hexagon screw M4X20 | 4 | A33| Throttle line jacket 1 | A23|Rope jacket 1 | A13 | Flywheel 1| A3 | Side cover 1
A74| Spark plug cap 1 | Aé4|Pistonring 2 | A54| Inner hexagon screw M4X12 | 8 | A44| Inlet pipe 1 | A34|Crossed discal screw M4X10 | 2 | A24| Start knob 1 | A14| Oil seal 12x22x7 2 | A4 | Ignition coil 1
A75/ Spark plug cap washer 1 | A65|Piston 1 | As5| Right scavenging port cap 1 | A45 | Gasket of inlet pipe 1 | A35| Air filter fixed nut 1 | A25| Rope 3x800 1 | A15|Right crankcase 1| A5 | Inner hexagon screw M5X16 | 6
A76| Self-tapping screw STA2X12 | 4 | A66| Piston pin 1 | A56| Scavenging port cap washer | 2 | A46 | Fuelreturn pipe 2.5x5x180 1 | A36/ Air filter cover 1 | A26| Square nut M5 1 | Al6 | Bearing 6001(12x28x8) 2 | A6 | Clutch bolt M6 2
A77| Hexagon nut M4 1 | A67|Piston nap 2 | A57 | Cylinder 1 | A47| Fuel pipe support 1 | A37| Inner hexagon screw M5X45 | 2 | A27| Crossed discal screw M5X10 | 1 | A17| Half-roung key 3x5x13 1| A7 | wave washer 8X13X0.5 2
A78| Muffler heat insulation cover | 1 | A68| Needle bearing 8X11X11 1 | A58/ Spark plug (BM6A) 1 | A48 | Fuel pipe 3x5x160 1 | A38| Air filter plate 1 | A28 | Washer 5.2x15.1.5 1 | A18| Crankshaft 1| A8 | Clutch 1
A69) Primer bubble 1 | A59 | Muffler washer 1 | A9 Fuel filter 1 | A39| Strainer 1 | A29| Start rope wheel 1 | A19| Round pin 5x10 2| A9 | Washer 6.5X18X1.5 2
A70| Top cover 1 | A60| Muffler 1 | A50|Fuel tank cap assy 1 | A40| Air filter support 1 | A30| Start spring 1 | A20/ Gasket of crankcase 1| A10| Outer hexagon bolt M5X16 | 2




I8

43| Cover, gear case §001 bearing ] Y6 Screw ] 06 vasher 1
0il bearing J41] Protector 011 ring 1 Blade cover ] 06 Nt 1
Transnigsion shaft J41) Gasket, gear case 028 snap ring 1 Plate 1 Pi |
Pipe J40) Relt Shaft, gear case | U5 x 20 screw | W5x 110 serew q
Stopper 139 Transnigsion link breese fitting ] K5 Nut § B5X15 serew |
Vorking shaft 138) Gear B5x 18 screw J B5x 16 screw § lear case |
Nut 137) Vasher Rotating handle 1 Spacer gear 1 beat 1
Blade 136 Gasket bear case 1 Vashet ) Beariag 609 )
D10 ®5. 2% 1,5 washer 135] Crank shaft Spring | bear | 09 ring 1
B4 x10 serew 134 Guide plate Lever | Seal ring | O 389 1ing |
14 Gagket 133] Transnission gear Ingel adfuster |1 1 wagher l Desstiption 1




G37 |Stopper

636 |0il bearing

G35 |Transmission shaft

PRUNER

G34 |Pipe

633 [Working shaft

G32 |Transmission gear

G319 ring

630 | D24 snap ring

629 |M5x25 screw

G28 |0il tank cap

627 |Gasket,o0il tank

626 | Hook, 01l tank

625 |0il tank

624 |Valve

623 [0il pipe

622 |M5x12 screw

621 |Gear case

G20 |Bearing 627

G19 [0il pump

618 |Gear shaft

617 | Gasket

G16 |M4x10 screw

6156001 bearing

G14 |M6x35 screw

G13 |M5x12 screw

612 |Cover, Gear case

G11 | Nut, tensioner

G10 | @3 ring

69 |Screw, tensioner

68 |Chain

G7 |Guide bar

G6 |Gasket,bearing

G5 |Sprocket

G4 | D5 washer

G3 |M6x14 screw

G2 |Bar cover

N [ S e I [ e e [ S [ I I L I P e L T [ [ [ [ e D [ L I e N e e e [ (S (SN TN PRSP [CR [E

61 |M6 nut

NO. Description  [QTY|NOTE




140

126

BOLT M5x25

125

BOLT M5x12

124

BOLT N6 x12

123

GEAR CASE

122

BEARING

11

DRIVEN GEAR

120

SPLINE SHAFT

119

SNAP RING

18

BEARING

117

COVER, gearcase

116

BOLT M5#10

I15

HOLDER B

114

3T BLADE

113

HOLDER A

112

COVER, blade

11

NUT

el el Gl il G P i el e i G EP SN i i [ P

110

GEAR CASE ASSY

19

CASE

18

BUCKLE

I7

BOLT M10

STOPPER

BLADE

16

CORD

139

OIL BEARING

132

SCREY ST4x8

I5

SPRING

138

SHAFT

131

BRANKET

14

WASHER

137

PIPE

130

SHIBLD ASSY

I3

CORD HOLDER

136

BOLT M5

129

RING

Y

COVER

—_ = e = = = e | —

135

SHIELD

118

SNAP RING

11

NYLON HEAD

GUARD

—_ = e = = oo [—

127

GEAR

— = = = = = =

Jvo.

Description

Qty[Note




Workong Shaft

£

M3 W4 V15 W16

W22 |0i1 Control

W21 [Screv I5X3

V20 [P Bandle pert

M9 [P Handle Demping

W8 [P Handle part

W17t 15

V16 [Ring for Hole $26

W15 [Sleeve for Comecting

bt |t [t gt o I et |t T oo ot gt | gt |t | gt | gt | [t | et [ gt | [ en

W36 [Driven disk 1 | W4 [Bearing 6000

135 [Ring 35 1| M3 [Ring 10

W34 [Bearing 6202 1| M2 [t W4

133 [Ring 15 1| M1 [Cap Nut 6

W32 [Hosing body 1] V10 [t 46

W31 [Cusion 1| ¥ [Spring

30 [Ring 45 1| W [Plate

W29 (Connect tube 1| W [Screw l6X12

128 [Hosing Assy W6 [Conbination Screw ¥6X30
W27 [Conbination Screw WEX20 | 4 [ W5 [Screw MX16

W26 [Shaft Tube 1| ¥ |Comector

W25 [Bearings 3| W [Lock Nut

W24 [Transuission 1| W |fasher #6X $12XL5
W23 [Ring for Harness 1| W [Joint Comnector

L Neme Gty N Neme

=3
~




